

CHEMICAL REAGENT TEST RESULTS

Reagent	Results		
	No Effect	Softening	Deformation
Methylene Chloride			X
Nitric Acid (70%)		X	
Nitric Acid (10%)	X		
Acetone			X
Paint Thinner			X
Mineral Spirits		X	
Cement Paste	X		
Acetic Acid (5%)	X		
Hydrochloric Acid (5%)	X		
Sulfuric Acid (10%)	X		
Ammonium Hydroxide (10%)	X		
Betadine	X		
Petroleum Lubricant	X		
Ethanol (95%)	X		
Kerosene	X		
Blood	X		
Urine	X		
Feces	X		
Ethyl Alcohol (50%)	X		
Lysol	X		
Milk	X		
Vegetable Oil	X		
Coffee	X		
Tea	X		
Soy Sauce	X		
Ketchup	X		

1. Tests conducted as per KSM 3802:2003 at 75° F with 24 hours continued exposure to flooring under covered glass.
2. All tests concluded on May 4, 2007.



SHANNON SPECIALTY FLOORS™